
25

1
2

3

6
(2x)

4
6

(2x)

8
7

(3x)

9

11

17
16

15

14
13

19

18
7

10

6
12

(2x)

30

FIG.	  PART NO.	 DESCRIPTION OF PART                	 NO. REQ.
	 1	 45-04-0016	 M8 x 15mm Hex Head LH Machine Screw	 (1)
	 2	 43-34-2718	 Blade Flange	 (1)
	 3	 42-26-2718	 Edger Blade	 (1)
	 4	 43-78-0031	 Edger Blade Mounting Hub	 (1)
	 6	 05-78-0029	 M5 x 8mm Pan Hd. T-25 Machine Screw	 (5)
	 7	 05-78-0032	 M5 x 13mm Pan Hd. T-25 Machine Screw	 (4)
	 8	 44-66-0038	 Edger Skid Plate	 (1)
	 9	 43-54-0016	 Edger A Guard	 (1)
	10	 43-54-0018	 Flexible Rear Guard	 (1)
	11	 14-29-0033	 Gearbox Assembly	 (1)
	12	 05-78-0033	 M5 x 20mm Pan Hd. T-25 Machine Screw	 (2)
	13	 42-40-0013	 Sleeve Bushing	 (1)
	14	 45-94-0017	 Edger Wheel	 (1)
	15	 45-88-0077	 Flat Washer	 (1)
	16	 05-90-0016	 Split Ring Lock washer	 (1)
	17	 43-98-0027	 Clamping Knob	 (1)
	18	 06-10-0012	 M6 x 65mm Square Neck Carriage Bolt	 (1)
	19	 42-36-0074	 Edger Wheel Bracket	 (1)
	25	 49-96-0182	 Wrench	 (1)
	30	 45-08-0027	 Drive Shaft Assembly (For Edge Trimmer)	 (1)
		  10-20-1782	 Warning Label (Not Shown)	 (1)
		  12-20-0157	 Service Nameplate (Not Shown)	 (1)

No. 49-16-2718 
Edge Trimmer Attachment
Serial No. K51A

SCREW TORQUE SPECIFICATIONS
				                     SEAT TORQUE
	 FIG.	 PART NO.	 WHERE USED	 (kgf-cm)		  	(lb-in)
	 1	 45-04-0016	 Gearbox	 25-28				   21-24
	 6	 05-78-0029	 Edger A Guard	 25-30				   21-26
	 12	 05-78-0033	 Gearbox	 32-38				   27-33

NOTE: Apply 9.0g of type ”J” grease 
(49-08-4220) to port on Gearbox 
Assembly (11).

NOTE: You must order both components 
when replacing the M6 x 65mm Square 
Neck Carriage Bolt (18) or Edger Wheel 
Bracket (19).

2


